
CITY OF WARREN, MICHIGAN 

WATER & SEWER SYSTEM BUDGET 

�

2011 FISCAL YEAR 

AS ADOPTED BY CITY COUNCIL 



CITY OF WARREN, MICHIGAN 

WATER & SEWER SYSTEM BUDGET 

2011 FISCAL YEAR 



CITY OF WARREN

James R. Fouts     One City Square 

Mayor     Warren, Michigan 48093

ADMINISTRATION 
City of Warren was incorporated January 1, 1957, under Act 279, P.A. 1909 

as amended (Home Rule Act).  The 2000 population per Federal Census, 138,247

City is administered by a Mayor, a Council of nine members, 
Treasurer and Clerk, all of whom are elected to four-year terms.

PRESENT ELECTIVE OFFICERS 
(Terms expire November 11, 2011) 

MAYOR 
JAMES R. FOUTS 

COUNCIL 
Mary M. Kamp, President    Scott C. Stevens, Assistant Secretary    Mark Liss 
[...]
Defined Contribution Expense 72201 81,117                  59,960                  31,120                  60,000                  54,723                  54,723                  56,064                  

Cost Of Living Allowance 72400 1,967                    3,024                    -                            3,024                    1,947                    1,947                    1,519                    

Uniforms 72401 231                       190                       -                            190                       190                       190                       190                       

My Lawyer 72505 2,240                    2,170                    1,062                    2,170                    1,400                    1,400                    1,092                    

Other Charges

Operating Supplies 74000 8,122                    12,000                  1,267                    8,000                    7,500                    7,500                    7,500                    

Professional Services 80100 450,327                500,000                202,151                450,000                440,000                440,000                440,000                

Auditing 80105 15,500                  16,500                  13,000                  15,500                  15,500                  15,500                  15,500                  

Postage 80200 203,654                209,600                102,805                206,455                210,000                210,000                210,000                

Unemployment Benefits 80300 2,688                    3,000                    -                            3,000                    3,000                    3,000                    3,000                    

Auto Expense 86300 449                       1,000                    933                       2,500                    1,000                    1,000                    1,000                    

General Insurance 91000 400,000                400,000                200,000                400,000                400,000                400,000                400,000                

Utilities 92000 599                       1,000                    472                       1,000                    1,000                    1,000                    1,000                    

Administrative Expense 94200 1,666,150            1,698,800            849,400                1,698,800            1,711,900            1,711,900            1,711,900            

M.S.D.W.A. Annual Fee 96202 21,286                  25,000                  -                            25,000                  25,000                  25,000                  25,000                  

Agents Fees 99602 -                            1,000                    -                            1,000                    1,000                    1,000                    1,000                    

Total Shared Services 4,829,751$          4,791,167$          2,232,807$          4,722,356$          4,674,069$          4,674,069$          4,682,635$          

2011

24



Waste Water Treatment Plant 

25 

Director of Public 

Service 

Sanitary Engineer (1) 

Waste Water Specialist 
(1) 

Facility Engineer (1) 
Environmental 

Compliance Engineer 
(1)

Laboratory Director 
(1) 

Industrial Services 
Manager (1) 

Senior Administrative 
Secretary (1) 

Maintenance M&P 
Manager (1) 

I&C Systems Manager 
(1) 

Junior Chemist (2) 

Laboratory Technician 
(2) 

Industrial Waste 
Specialist (1) 

Industrial Waste 
Technician (1) 

Office Assistant (1) 
Mechanic Technician 

(4) 
Master Electrician (1)

Electrician – Instr 
Technical Specialist 

(1)

Computer 
Instrumentation – 

Programming Tech (1) 

I&C Systems 
Technician (1) 

Chief Operator (1) 

Calibration Specialist 
(1) 

Treatment Specialist 
(13) 



26 

CITY OF WARREN, MICHIGAN 
WATER & SEWER SYSTEM 

2011 CITY COUNCIL ADOPTED BUDGET 
Waste Water Treatment Plant 

  
Warren’s Waste Water Treatment Facility, constructed in 1959, was one of the first advanced waste water treatment facilities to be placed in service and 
continues to meet the stringent discharge limitations imposed by State and Federal authorities.  Warren residents can be proud of their facility and should 
be aware that their sewer rates have not dramatically increased over the past several years, as have the rates of suburban customers of the Detroit Sewage 
Treatment System.  The Treatment Plant staff is proud of the many awards received attesting to the outstanding operational performance of the Plant.  
The exemplary performance record has been maintained, in part, as the result of the solid budgetary support provided in the past and can only be 
maintained with a continuation of that support. 

An Efficiency Study first commissioned in Fiscal 1999 began an elaborate process of evaluating the technologies employed in the operation of the Waste 
Water Treatment Plant and the work practices of employees at every level of operation.  The collaborative efforts of employees and consultants resulted 
in our WWTP becoming a highly efficient and competitive operation. 

The City of Warren Waste Water Treatment Plant is a recognized leader in the protection of the environment in southeast Michigan.  In 1983, and again 
in 1991, the United States Environmental Protection Agency presented an award to the Treatment Plant for being the best operated and maintained 
pollution control facility in Region V, a six-state region.  Also in 1991, the Warren Waste Water Treatment Plant won the award for the best operated and 
maintained facility in the nation for the “Large WWTP Category”, (flow more than 20 MGD). 

In 1994, the City’s Industrial Pretreatment Program received the Environmental Protection Agency’s Nation 2nd Place Award for outstanding 
Pretreatment Program for the protection of the facility and the environment from harmful commercial and industrial discharges. 

FACILITY PROCESS DESCRIPTION: 

The Warren Waste Water Treatment Plant provides equipment and facilities for primary, secondary, and tertiary treatment with biosolids removal and 
disposal.  All of these integrated processes have recently been fully automated using a state of the art Supervisory Control and Data Acquisition 
(SCADA) System programmed in-house using WWTP staff.  The following is a brief description of the processes utilized at the treatment plant. 

Preliminary Treatment 

• Bar Screens:  Three mechanically cleaned bar screens are available to remove large debris and trash.  Each screen is capable of 
handling flow up to 90 mgd.  The screenings are trucked to a landfill. 

• Raw Sewage Pumping Station:  After screening, eight raw sewage pumps lift the sewage 65 feet to the grit removal structure.  The 
total pumping capacity is about 200 mgd. 

• Grit Chamber:  The grit chamber consists of three covered channels.  The chamber removes coarse, inorganic solids to reduce wear 
on operating mechanisms and limit solids build-up in the primary settling tanks.  The grit and screenings are trucked to a sanitary 
landfill. 



27 

CITY OF WARREN, MICHIGAN 
WATER & SEWER SYSTEM 

2011 CITY COUNCIL ADOPTED BUDGET 
Waste Water Treatment Plant 

(continued) 
  

Primary Treatment 

• Primary Settling Tanks:  Flow from the grit chamber is directed to eight primary settling tanks with a total capacity of 1.7 mg.  
Detention in these tanks results in removal of approximately 60 percent of the suspended solids and 40 percent of the biochemical 
oxygen demand (BOD).  Settled solids are collected and pumped to the sludge processing facility. 

• Retention Basin:  During wet weather, flows greater than the treatment plant hydraulic capacity of 60 mgd are diverted to a 50 mg 
retention basin.  On rare occasions, the basin overflows.  Overflow from the basin is mixed with tertiary effluent, chlorinated and 
discharged to the Red Run Drain.  When the storm ends, retained flow in the basin is returned to the plant for treatment.  During dry 
periods, the basin can also be used to store sewage with high concentrations of harmful contaminants, which may result from 
industrial spills, accidents, or illegal dumping.  If this occurs, the sewage is returned at a controlled rate for treatment.  

Secondary Treatment 

• Aeration Tanks:  This treatment stage consists of a single-stage activated sludge system, which provides removal of both the 
carbonaceous and nitrogenous oxygen demands.  Treatment at this stage is in four of six aeration tanks with a detention time of 4.5 
hours at design flow.  Two tanks operate as plug flow aeration reactors and two tanks as complete mix aeration basins.  Ferric 
chloride is added for sulfide control and phosphorus removal at the plant influent pumping station.  However, ferric chloride or alum 
can also be fed at the aeration tanks if required for alternate phosphorus removal. 

• Secondary Settling Tanks:  After aeration, the flow is directed to eight settling tanks, with a total volume of 4.9 mg.  The solids 
settle in these tanks.  Some of the settled solids from the secondary settling tanks are returned to the aeration tanks for reuse.  Excess 
solids from the settling tanks are transferred to the sludge handling facility.  Effluent from these tanks is then pumped to the rapid 
sand filters for tertiary treatment. 

Tertiary Treatment 

• Secondary Effluent Pumping Station:  This station discharges the effluent from the secondary clarifiers to the rapid sand filters.  
Four vertical mixed flow turbine pumps are utilized, each with 20 mgd capacity. 

• Mixed Media Filters:  Twelve mixed media filter units with a total filter bed area of 8,640 square feet are used at this stage.  
Filtered water, stored in a 220,000 gallon reservoir is used to backwash the filters.  Waste wash water containing solids removed 
from the filters is returned to the aeration tank for processing. 

• Chlorine Contact Tank:  Tertiary filter effluent enters the chlorine contact tank and is dosed with chlorine for disinfection via a 
remote vacuum chlorination system.  The system is capable of feeding 8,000 lbs/day by two 2,000 lbs/day chlorinators, one 4,000 
lbs/day chlorinator and one 8,000 lbs/day evaporator.  Chlorine gas is mixed with the filtered effluent, and is retained in the chlorine 
contact tank for 30 minutes at 36 mgd.  The normal fecal coliform count from the Warren WWTP effluent is less than 100 counts per 
100 milliliters (ml), well within the state-imposed effluent standard of 200 counts per 100 ml. 



28 

CITY OF WARREN, MICHIGAN 
WATER & SEWER SYSTEM 

2011 CITY COUNCIL ADOPTED BUDGET 
Waste Water Treatment Plant 

(continued) 

• Dechlorination Facility:  At the end of the chlorine contact tank the chlorinated effluent is dosed with 38% sodium bisulfite for 
dechlorination.  The dechlorination system is capable of feeding 1,460 lbs/day by two 2.6 gallons per hour (gph) metering pumps.  
The sodium bisulfite reacts with the residual chlorine to reduce the concentration of total residual chlorine below the state imposed 
effluent standard of 0.038 mg/l.  The disinfected and dechlorinated effluent is discharged into the Red Run Drain. 

Sludge Handling 

• Sludge Storage Tanks:  Sludge resulting from the primary settling tanks is stored in four 68,000 gallon primary sludge storage 
tanks.  Sludge from the flotation thickeners is stored in two 204,000 gallon activated sludge storage tanks.  The two sludges are 
mixed in three 50,000 gallon blended sludge storage tanks. 

• Belt Filter Presses:  Blended sludge is thickened and dewatered by three 2.2 meter Andritz belt filter presses (BFP’s) each with a 
qravity belt thickener stacked on top.  Sludge is conditioned by the addition of a polymer coagulation agent to improve filterability 
prior to being fed to the filters.  The resulting filter cake is discharged to a belt conveyor system for transport to the sludge 
incinerator. 

• Sludge Incinerator:  Filter cake produced by the BFP’s is incinerated in a ten hearth 25”-9” diameter multiple hearth incinerator.  
Natural gas is used as a supplementary fuel.  A counter-flow water impingement plate scrubber is provided to cleanse the exhaust 
gases before discharge to the atmosphere.  Chlorinated plant effluent is used as a liquid medium in the scrubber system. 

• Ash Disposal:  Ash from the furnace is discharged at the bottom and slurried using water discharged from the scrubber system.  
Slurried ash is pumped to two ash settling lagoons.  Overflow water from the lagoons is returned   to the treatment plant for 
processing.  Dewatered ash is trucked from the ash lagoons to a landfill.

The investment and commitment in the City’s Waste Water Plant provides extremely high levels of treatment protecting the environment in a way that 
Warren residents can be proud of, including: 

 99% Removal of Solids 
 99% Removal of Biochemical Oxygen Demand 
 99% Removal of Nitrogen 
 Diversion and Storage of Sewage During Major Storms for Subsequent Treatment 
 Diversion and Storage of Industrial Spills for Subsequent Treatment 

A small, but highly technical staff of thirty-nine (39) employees will operate and maintain the Treatment Plant in Fiscal 2011.  Their responsibilities 
include plant operations, plant maintenance, laboratory operations, the Industrial Pretreatment Monitoring and Enforcement, employee safety, grounds 
maintenance, and administrative support. 



29 

CITY OF WARREN, MICHIGAN 
WATER & SEWER SYSTEM 

2011 CITY COUNCIL ADOPTED BUDGET 
Waste Water Treatment Plant 

(continued) 

Major non-personnel budget line items within the Waste Water Treatment Plant are utilized as follows: 

• Operating Supplies – office supplies; small computer software & hardware enhancements; laboratory supplies. 

• Chemicals – chemicals used in testing and treatment of effluent. 

• Professional Services – computer system consulting; testing services; regulatory compliance consultants. 

• Ash Removal – removal and disposal of ash from facility. 

• Repairs & Maintenance – repair and replacement of precision equipment used in testing and treatment activities at the Waste Water Treatment 
Plant. 



CITY OF WARREN, MICHIGAN

WATER & SEWER SYSTEM - OPERATION & MAINTENANCE FUND

2011 FISCAL YEAR BUDGET FINANCIAL STATEMENTS

Waste Water Treatment Plant

Personnel

Council

Adopted

# Rate # Rate # Rate # Rate

Sanitary Engineer 1 101,415$  1 101,679$  1 101,679$  1 101,679$  

Wastewater Specialist 1 83,784      1 84,048      1 84,048      1 84,048      

Facility Engineer - -                1 {c} 86,045      1 {c} 86,045      1 {c} 86,045      

Process Control/Training & Compliance Engineer 1 85,632      - {c} -                - {c} -                - {c} -                

Environmental Compliance Engineer 1 85,632      1 85,896      1 85,896      1 85,896      

Laboratory Section:

Laboratory Director 1 80,113      1 80,377      1 80,377      1 80,377      

Junior Chemist 2 30.19/hr. 2 30.33/hr. 2 30.33/hr. 2 30.33/hr.

Laboratory Technician 2 26.87/hr. 2 27.01/hr. 2 27.01/hr. 2 27.01/hr.

Maintenance Section:

Maintenance M&P Manager 1 73,243      1 73,507      1 73,507      1 73,507      

Mechanic Technician 4 61,900      4 62,164      4 62,164      4 62,164      

Master Electrician 1 68,622      1 68,886      1 68,886      1 68,886      

Electrician/Instrumentation Technical Specialist 1 75,637      1 75,901      1 75,901      1 75,901      

{a} Wage rates are based on AFSCME Local 1250, AFSCME Local 1917, and UAW Local 412 Unit 59 contracts that expire 6/30/2012

{c} Reclassification of Process Control/Training & Compliance Engineer to Facility Engineer

Requested {a}

Department Recommended

By Mayor {a}Present

30



CITY OF WARREN, MICHIGAN

WATER & SEWER SYSTEM - OPERATION & MAINTENANCE FUND

2011 FISCAL YEAR BUDGET FINANCIAL STATEMENTS

Waste Water Treatment Plant

Personnel {continued}

Council

Adopted

# Rate # Rate # Rate # Rate

Industrial Services/Stormwater Section: